
3 

I I 
I I 

li ASSEMBLE NYLON GlIDE TO SQUARE INSERT 

FOR EACH LEGO DRliVE SQUARE BUSHING WlilH 

GLliDE liNTO BOTTOM OF EACH LEG USliNG A MALLET 

OR HAMMERO 

2 ASSEMBLE FRONl AND BACK RAliL USING SlUD 

PLATES AND LOCK NUTS PROVIDEDO THE 2 X 2 X 1 

CHANNEL KS FOR lHE FRONT OF THE UNIT AND THE 

li X 8 CHANNEL KS FOR THE REAR JHEN ATTACH THE 

li/4" - 20 X 3/4" HEX HEAD BOLT AND FLAl WASHER 

10 THE BOTTOM MOST HOLE KN THE BACK RAliL (BEFORE 

lliGHTENliNG NUTS MAKE SURE THAT THE FRONT RAIL AND 

BACK RAliL ARE FLUSH TO THE TOP OF THE LEG ASSEMBlIES 

AND PUSHED INWARD APPROXIMATELY li/8" TO 

ALLOW THE WORKSURFACE TO BE MOUNTED PROPERLY) 

NOTE: HOLES IN RAlilS SHOUlD BE FACING UP 

3 PLACE WORKSURFACE BOTTOM UP ON A PROJECTED 

SURFACE !TO PROJECT LAMINATE FROM SCRATCHES) 

PLACE ASSEMBLED FRAME ON BACKSIDE OF TOP, 

LOCATE FLUSH WlilH BACK EDGE OF LEGO {SEAM OF EDGING 

10 BACKlo USE #28 DRliLL BIT AND PRE-DRliLL HOLES 

li/2" DEEP AND SCREW #12 X 3/4" SCREWS KN TO 

SECURE FRAME TO TOP" 

NOTE: OVERHANG OF THE TOP SHOULD EE 2 li/2" 

IN THE FRONT AND THE SIDES !FlUSH WliTH BACK) 

WHEN ASSEMELliNG A QUANTITY OF BENCHES 

AN ELECTRIC SCREW GUN IS RECOMMENDEDO 

4 SEl BENCH UPRIGHT AND ADJUST NYLON 

GUDES TO LEVEl 

Lab Workbench Assembly Guide
SMS-10-V80-TSHD

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com



1 ) IF NO, ALREADY PREDRULED; DRUL A 5/1611

HOU JHRU THE LEG A, THE DIMENSrnNS 1 3/411 

SPECIFIED IN THE DRAWINGO 

2) SLEEVE LEG EXTENDER INJO LEG A, DESIRED
HEIGH, AND PLACE BOLT BOLT ASSEMBLY AS 
SHOWN AND TIGHTENo 

I "r<:, 
3) SCREW NYLON GLIDES INTO LEG EXTENDERS ✓� :I 

: l'-cL 

RUBBER MALLET 

NOTE: If ,HE LEG EXTENDERS ARE FITTING TIGHTLY 
AND ARE NOT SLIDING EASILY INTO THE LEGS

9

REMOVE EXJENDER AND WITH A RUBBER MALLET 
HIT ALONG BOJH SIDES Of THE EXTENDER TO 
SLIGHTLY BEND THE CHANNEL INWARDSO 

I 
I 

• 

• • 

• • 

• • 

• • 

• • 

• • 

• 

I 

�

fa 

✓�

1/4" - 20 X 2 1/2" \ 
ROUND HEAD BOLJ • 

• 

• 

• 

NYLON GLIDE

�
:
, 

cL 

ACORN NUT 

�
® 

/� � LOCK WASHER 

� fLAT WASHER 
� V2" HDPE 

TAPE 

� LEG EXJENDER 

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com



® 

� FOOTREST 

FLAT ALlEN HEAD BOLT 

rrnISH WASHER 

fLAT WASHER 
KEP NUT 

1) ASSEMBLE FOOlRESl AS SHOWN USING
V4" ~ 20 X 2 ]/4" fLAT ALLEN HEAD BOLT

9 

FINISH WASHER
9 

fLAT WASHER AND KEP 
NUTS PRovrnED 

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com



POWER CORD
�

ELECTRIFIED BACK BRACE

\ 

1 7/8" 

� 
RISER LEG 

� WORKSURFACE 

� 1/4" X 2" 
FLAT ALLEN
HEAD BOLTS

1 l IF WORKSURFACE IS NOT ALREADY PREDRILLED, 
DRILL THE WORKSURFACE WITH 3/8" DIL DRILL
BIT PER DIMENSIONS ON DRAWINGo 

!Al IF YOU HAVE PURCHASED OUR OPTIONAL PANEL
COVERS PLEASE REFER TO DRAWING #A7318 
(S-2EP ELECTRICAL PANEL) OR DRAWING #A7319
(S-2 ENCLOSURE PANEL) BEFORE CONTINUING 
TO STEP 2 

2) MOUNT THE ELECTRICAL BACK BRACE AND FRONT 
BRACE TO RISER LEGS USING 1/4" - 20 X 3/4" TRUSS
HEAD BOLTo 

3) MOUNT SHELF EVENLY ON RISER ASSEMBLY (FRONT 
BRACE AND RISER LEGS) USING #12 X 3/4" PHILLIPS 
PAN HEAD SCREWS !MAKE SURE THAT THE "SEAM OF 
THE "T" MOLD EDGE IS FACING THE REAR OF THE STATION
AND THAT THERE IS EQUAL OVERHANG ON EITHER SIDE 
AND OVERHANG IN THE BACKo 

4) MOUNT RISER LEG ASSEMBLY TO THE WORKSURFACE 
WITH 1/4" X 2" FLAT ALLEN HEAD BOLTS PROVIDEOo

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com



PLATE SL[DES OVER 

1" LIP OF FRONT RHL 

1 I REMOVE DRAWER FROM HOUSING 

21 MOUNT BRACKETS TO DRAWER USING 

l/4" X 3/4" HEX HEAD BOLTS AND WASHERS 

AS SHOWN 

4A 

(T[GHTEN BOLTS ON REAR BRACKET BUT LEAVE BOLTS ON FRONT PLATE LOOSE) 

31 SLIDE HOUSING OVER FRONT RAIL OF 

BENCH SANDWICHING FRONT RA[L BETWEEN 

HOUSING AND PLATE 

4) SET DRAWER HOUSING A M[NIMUM OF 1"

AWAY FROM LEG AND 3/4" SET BACK

FROM FRONT RAH

51 [NSTALL F[VE (5) #12 PHILL[PS PAN HEAD 

SCREWS THROUGH REAR BRACKET AND 

[NTO BOTTOM OF THE WORKSURFACEO 

TIGHTEN THE BOLTS SECURING THE FRONT 

HANGING PLATE 

* NOTE * DRAWERS ARE MORE EASILY

MOUNTED WHEN BENCH IS FL[PPED UPS[DE DOWN 

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com



StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com



StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com



StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com



StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com


	Untitled



